
1 

 

 

 

 

 

  

JUNE 2023 

Reuse of Treated Wastewater in 
Urban/Peri-Urban Agriculture in India 



2 

 

Reuse of Treated Wastewater in Urban/Peri-Urban Agriculture in India 

Publisher 

NATIONAL INSTITUTION FOR TRANSFORMING INDIA (NITI) AAYOG, NEW DELHI 

This document is prepared by Water & Land Resources vertical, NITI Aayog, Govt. of 

India. 

 

Authors: 

Avinash Mishra, Adviser 

Arunlal K., Associate 

Dr. Shikha Anand, Young Professional 

Dr. Snigdha Goel, Young Professional 

 

Disclaimer 

This document is intended as Reuse of treated wastewater in urban/peri-urban 

agriculture in India. While every effort has been made to ensure the correctness of 

data/information used in this report, NITI Aayog does not accept any legal liability for 
[...]
largest share of close to 90% of fresh water supplied at a significantly low efficiency 

less than 40%. However, besides the runoff from the fertilizer/pesticide mixed farms, a 

significant share of the water supplied for irrigating the farm land is still fit and 

available for uses, either as surface water in near-by water courses or in sub-surface 

water storages or as ground water. The major Indian industries are also water-

conscious and most of them are meticulous in recycling and reusing, partly because of 

process efficiency and partly due to the wide acceptability of green-marketing. But the 

Indian urban centres that are growing at an annual rate of 2.38% (average during the 

period 2010-2021), and consuming about 28 BCM of water annually, discharges 80% 

of the fresh water supplied in used/waste/non-reusable forms. As per the estimates of 

Central Pollution Control Board (CPCB), based on population for the year 2020 and 

taking sewage generated per person per day as 148 litres (i.e. 80% of per capita water 



- 2 - 

 

supply at a rate of 185 litres per day), Indian urban centers generate sewage of 72368 

million litres per day (MLD) which works out to be 26.41 BCM annually.  

Water availability and demand 

Every year on an average, India receives nearly 4000 BCM of water through 

rainfall, of which about 1999 BCM forms available water resources in rivers, lakes, 

reservoir, ground water and glaciers. However, the distribution of this quantity is not 

uniform across the country; apparently some river basins are acutely drought prone, 

while some are frequently devastated by flood. For example, the most flood prone 

basin of Brahmaputra & Barak, have an annual average water availability of 614 BCM, 

drains its major share into Bay of Bengal. At the same time, basins like Cauvery and 

East Flowing Rivers (EFR) between Pennar and Kanyakumari are facing water 

deficiency (Avinash Mishra and Arunlal K., 2022). On the other hand, India’s 

development requirements grow at an optimistically positive rate. Population growth is 

also not an exception. The UN’s population projection for India by 2050, which was 

relied upon by the NCIWRD while assessing the water demand for 2050, was 1500 

million. But, we are about to cross this figure in 2030 itself. In addition, there is a 

surge in migration to urban centres leading substantial growth in urban water demand. 

 

Figure 1: Projection of Indian Urban Population till 2050 
Source: World Bank’s DataBank 

https://databank.worldbank.org/source/population-estimates-and-projections# 

487.7

543.78

608.15

676.85

747.32

816.4

882.7

0

100

200

300

400

500

600

700

800

900

1000

2015 2020 2025 2030 2035 2040 2045 2050 2055

India's Urban Population Projection

(in million)



- 3 - 

 

 

Studies show that urbanizing countries are rapidly converging to those diets which 

raise concerns such as greater use of land, water, and energy resources, greenhouse 

gas emissions, inequitable access to healthy food, and food security. Based on these 

trends and linkages, impending urbanization and associated dietary changes pose 

significant human health and environmental sustainability challenges (Pandey, B., 

2020). Estimates suggest that percentage of urban population will grow from the 

current 35% to 36% to about 52% to 53% by 2050.  

 

Figure 2: Projected percentage of urban population in India 

Source: World Bank’s DataBank 

https://databank.worldbank.org/source/population-estimates-and-projections# 

 

This indicates that the rise in urban population is not just because of the overall 

population growth, but contributed by migration to urban centres as well. Evidently, 

there will be a proportionate increase in water consumption by urban centres. 

Sometimes, urbanization comes at the cost of extinction of water bodies, shrinking of 

wet lands and disturbance of water balance. This often leads to long-hauling of fresh 

water from rural fresh water sources and subsequent conveyance losses. 

37.38

40.14

43.17

46.37

49.60

52.84

20.00

25.00

30.00

35.00

40.00

45.00

50.00

55.00

2025 2030 2035 2040 2045 2050

% Urban population



- 4 - 

 

Wastewater generation 

The population projection data suggests that the wastewater generation will 

increase by about 75% to 80% in the next 25 years, which by volume works out to be 

50000 MLD to 55000 MLD, and thus taking the total estimated wastewater 

generation to 1.3 lakh MLD. At this rate, about 0.8 BCM of wastewater will be 

generated additionally every year, and thus the total annual wastewater volume is 

expected to reach close to 48 BCM by 2050. This volume is about 3.5 times the 

existing installed treatment capacity, which testifies the necessity of scaling up of 

treatment capacity, robust system for wastewater collection, and a well-accepted 

framework for reusing the treated wastewater (TWW). 

Table 1: Estimated wastewater generation till 2050 

Year Projected urban 

population 

(in million) 

Estimated 

wastewater 

generation* (MLD) 

Annually 

generated 

quantity (BCM) 

2025 543.78 80479.44 29.37 

2030 608.15 90006.2 32.85 

2035 676.85 100173.8 36.56 

2040 747.32 110603.36 40.37 

2045 816.4 120827.2 44.10 

2050 882.7 130639.6 47.68 

*Estimated @ 145 lpcd (i.e. 80% of 185 lpcd fresh water supplied)  

 

Challenges in managing waste water 

 Managing wastewater is quite challenging in India on account of variety of 

reasons including mixing up of all kinds of used water, lack of sewage networks, issues 

related to improper/lack of maintenance, giving less importance than it deserves, and 

misconception on abundance on freshwater availability and many more. However, two 

most important challenges are the significant gap in existing treatment capacity, and 

the less penetration of advanced treatment technology.  

Gap in treatment capacity 

Owing to the gap in treatment capacity, only one third of this sewage load, i.e. 

26869 MLD, is being treated, which works out to be 9.81 BCM annually. This scenario 



- 5 - 

 

is going to aggravate as the water demand grows. Moreover, the treatment capacity is 

not growing in the same pace as that of urbanization, and there is significant gap 

between installed capacity and actual utilization. According to the United Nation’s 

report, on average, high-income countries treat about 70% of the municipal and 

industrial wastewater they generate. That ratio drops to 38% in upper middle-income 

countries and to 28% in lower middle-income countries. In low-income countries, only 

8% undergoes treatment of any kind. (UN WWD, 2017).  

As of 2020, the country has 1469 STPs with total installed capacity of 31841 

MLD. Further there are 162 STPs proposed with a capacity of 4827 MLD, which would 

bring the total installed capacity to 36668 MLD. Thus, we can treat volume of about 

13.38 BCM annually, while the projected wastewater generation is 47.67 BCM as 

shown in Table 1. While analysing the treatment capacity between 2014 and 2020 it 

is seen that there is a growth of about 50% in the six-year period. Installed capacity 

grew from 22648 MLD at 2014 to 31841 MLD by 2020, that is an addition of 1532 

MLD every year. But, to cope with the projected demand of 130639 MLD by 2050, 

annual growth rate should be 3132 MLD, which is double the existing pace.  

The capital cost required to address the gap in the treatment capacity is 

justifiable. The benefits to society of managing human waste are considerable, for 

public health as well as for the environment. For every USD 1 spent on sanitation, the 

estimated return to society is USD 5.5 (UN WWD, 2017). The gap existing in the 

treatment capacity is the biggest challenge in effectively managing the wastewater. 

The un-treated water finds its way to freshwater sources or aquifer and thus adding 

stress to freshwater availability. It is also pertinent that even the installed capacity is 

not fully utilised. Out of the operational capacity of 26869 MLD actual utilization is 

20235 MLD, and only capacity of 12200 MLD is complying with the consented norms 

prescribed by the SPCBs/PCCs (CPCB, 2021). In addition to this, lack of sewer 

network, issues in connectivity, problems associated with handling peak loads and 

improper maintenance affect efficacy of sewage collection. 

Treatment technology 

Next important parameter is the treatment technology used in STPs. Sequential 

Batch Reactor (SBR) and Activated Sludge Process (ASP) are the prevalent and 

adopted technologies all across the country. Various treatment technologies used in 



- 6 - 

 

India are tabulated in Table 2 and list of commonly used technologies across the globe 

and its potential usability for irrigation are mentioned in Table 3.  

 

 

Table 2: Technologies used in the sewage treatments plants (STPs) in India 

Technology Technology type Number Capacity 

(in MLD) 

Activated Sludge Process (ASP) Conventional 321 9,486 

Sequencing Batch Reactors (SBR) Conventional 490 10,638 

Extended Aeration (EA) Advanced 30 474 

Fluidized Aerobic Bed Reactor (FAB) Advanced 21 242 

Moving Bed Biofilm Reactor (MBBR) Advanced 201 2,032 

Upflow Anaerobic Sludge Blanket (UASB) Advanced 76 3,562 

Oxidation Pond (OP) Natural 61 460 

Waste Stabilization Pond (WSP) Natural 67 789 

Others (Aerated Lagoon (AL), Trickling Filter (TF), Bio-Tower, 

Electro Coagulation (EC) etc.) 

364 8,497 

Data Source:  National Inventory of Sewage Treatment Plants, CPCB 

 

Table 3: Commonly used technologies and its potential usability for irrigation (Jean-

Martin, 2022) 

Technology Restrictive uses 
(Fruit trees, industrial 

crops, cooked food crops) 

Non-Restrictive use 

Aerated lagoons  Fit Requires disinfection 

Single stage constructed 

wetlands 

Fit Not fit 

Constructed wetlands hybrid Fit Not fit 

Extended Aeration: 

Sequencing Batch Reactor 

Fit Requires disinfection 

(Filtration and disinfection 

for reuse by drip irrigation) 

Trickling Filter (TF) Fit Requires disinfection 

Rotating Bio-Contractor Fit Requires disinfection 

UASB Followed by Waste 

stabilization pond 

Fit for reuse Fit  

Due to high algae 

production, use through 

drip irrigation requires 

filtration to remove the 

suspended solids. 

UASB Followed by TF Fit Not fit 

Disinfection with UV Fit Fit 



- 7 - 

 

Disinfection with Chlorine Fit Fit  

Rotary Disc Filter Fit Requires disinfection 

Fluidized Aerobic Bed Reactor 

(FAB) 

Fit Requires disinfection 

Moving Bed Biofilm Reactor 

(MBBR) 

Fit Requires disinfection 

Phytorid Technology6 Fit Fit 

UV photocatalysts7 Fit Fit 

 

Reuse of treated wastewater 

 The treated wastewater (TWW), in almost entirety, is either discharged to the 

watercourses or being used for irrigating parks, lawns or public places. Its reuse for 

non-potable purposes, such as crop irrigation, industrial processes, and groundwater 

recharge, is still relatively uncommon. Only a small fraction of treated wastewater finds 

its way back into productive use, representing an untapped resource that could 

alleviate water scarcity concerns. As inferred from the inventory of STPs published by 

CPCB, just less than 1000 MLD, which is about 3% of treated wastewater and 1% of 

wastewater generated, is being reused for some valuable purposes. Non-utilization of 

TWW is wastage of resource, capital cost of treatment facility, and the expense 

incurred in treating the used water. 

Safe Reuse of Treated Wastewater (SRTW) is beneficial on multiple grounds. 

Firstly, on the water quality front, it curbs the issue of soil degradation and 

groundwater contamination. Secondly, it reduces human health hazards while dealing 

with contaminated water and consuming food items grown from untreated water. 

Thirdly, it could replace or supplement groundwater or surface water (or freshwater) 

irrigation and help to curb alarming issues such as the over-extraction of groundwater 

(NITI Aayog, 2022). While considering the options for reuse of TWW for valuable 

purposes, peri-urban agriculture stands first for various reasons. As cities continue to 

grow and consume more water, there is added pressure on elements for agricultural 

production such as water, land, energy. In parallel, climate change impacts are 

affecting the availability and distribution of water resources due to extreme floods and 

droughts. This implies urgent need to wisely use the water resources we have for 

productive purposes. 



- 8 - 

 

Reuse of treated wastewater in urban/peri-urban agriculture 

FAO defines urban and peri-urban agriculture (UPA) as practices that yield food 

and other outputs through agricultural production and related processes 

(transformation, distribution, marketing, recycling etc), taking place on land and other 

spaces within cities and surrounding regions. It involves urban and peri-urban actors, 

communities, methods, places, policies, institutions, systems, ecologies and 

economies, largely using and regenerating local resources to meet changing needs of 

local populations while serving multiple goals and functions. UPA offers a fundamental 

strategy for building the resilience of a city’s food supply.  

Use of TWW for irrigation in farm fields in the proximity of treatment plants, 

which was otherwise being irrigated from a much farther water source, can reduce 

distribution losses. Further, the TWW could be clubbed with micro irrigation methods 

for horticulture crops. Thus, the actual saving on fresh water will be much more than 

the quantity of TUW used for irrigation.  

There are varying estimates on the irrigation potential of treated wastewater 

from 6 ha per MLD to 90 ha per MLD as listed in Table 4 

Table 4: Estimates on area that could be irrigated per unit of treated wastewater 

Area per MLD Source Remarks/Assumptions 

6 ha 
Adapted from Winrock International 

India; Institute for Studies and 

Transformations; Jadavpur 

University. Department of 

Economics; Eco Friends; Spatial 

Decisions; Youth for Unity and 

Voluntary Action (YUVA), 2006. 

Direct irrigation 

39 ha 
Indirect irrigation after mixing 

with freshwater sources 

45 ha FAO 8000 cum per ha 

6.4 to 19.2 ha 

Authors’ estimate 

80 to 200 

ha/MCM 
40% efficiency 

240 days irrigation 

90 to 40 ha 
Micro irrigation 

4000 to 9000 cum per ha 

(depending on crops) 

 

According to FAO, 368 million ha of land are actually irrigated globally 

(AQUASTAT, 2020). Approximately 317 km³ of municipal wastewater generated every 

year could potentially irrigate close to 40 million hectares (with approx. 8,000 m³ per 

hectare), or 10% of all irrigated lands. The low percentage of wastewater that is being 



- 9 - 

 

used by agriculture in a planned manner – and its unsafe application in most cases – 

confirms the vast potential for improving and increasing the application of used water 

(from municipal, industrial and agricultural sources) to meet the water demand for 

global food production. (UN WWD, 2017). In Indian context, the irrigated area is close 

to 100 million ha and the annual wastewater generation is about 29 km3 which can 

irrigate 3.6 million ha. Considering a cost of INR 4 lakh per ha, the development cost 

per hectare of culturable command area in surface minor irrigation projects, it would 

cost INR 1.44 lakh crore (USD 18 billion) to create an irrigation potential of this extent. 

Water erosion and other land degradation issues have depleted nutrients from 

the soil, thus reducing its quality. A majority of the states have soils deficient in macro 

nutrients such as NPK (nitrogen, phosphorous, potassium) and essential micro 

nutrients such as zinc. This causes crop yields to suffer and necessitates higher 

artificial fertiliser use (McKinsey, 2013). Nutrient rich treated wastewater can be 

carefully used to address this issue to some extent and thus offset chemical fertiliser 

use to a certain degree. Typical estimate of estimate ranges of nitrogen, phosphorus 